Table A6-—1
Casing Assembly Consumables

Downloaded on 30 September 2024 08:11 | Tri Okta Ervina - ENG BJS

NOTE

-Remark 3 : Parts to be replaced at each regular inspection.

*Not Remark 3% :Replace with a new one depending on the condition.
-"Order Q'ty" shows parts quantity for two fans.

*(Quantity required normal maintenance.)

EQUI@”ENT MARKS DESCRIPTION PART NO W;I(ESE REMARK OSPFER DEIT_MERY RE:é:gglzﬂfENT
" (kg) (Month) (Year)
1 |THREAD END TAPER PINS 40 x 130 FIG-1-D 0.89 8
2 |THREAD END TAPER PINS 30 X 110 FIG-1-Q 0.45 4
3 |BOLT M10x 16 FIG-1-Q 0.023 18
4 [BOLT M12x 30 FIG-1-@ 0.046 64
5 |BOLT M12x25 FIG-1-® 0.041 32
6 |BOLT M20x 50 FIG-1-® 0.203 16
7 |BOLT,NUT M12x 30 FIG-1-@ 0.062 14
8 |BOLTNUT M12x65 FIG-1-® 0.093 32
9 |BOLT,NUT M16 x 45 FIG-1-©@ 0.141 368
10 [BOLTNUT M16x 45 FIG-1-@ 0.141 288
11 [BOLTNUT M16x 45 FIG-1-@ 0.141 48
12 [BOLTNUT M20 X 50 FIG-1-@ 0.262 12
13 [BOLTNUT M20 x 55 FIG-1-® 0.275 64
14 [BOLTNUT M20 X 60 FIG-1-@® 0.287 216
15 [BOLTNUT M20 X 65 FIG-1-® 0.299 108
~ 16 [BOLTNUT M20 x 70 FIG-1-@® 0.311 36
é 17 |BOLT,NUT M20 x 70 FIG-1-@ 0.311 16
[ 18 [BOLTNUT M20 x 80 FIG-1-@® 0.336 216
2 19 [BOLTNUT M20 x 85 FIG-1-@® 0.348 88
rll 20 |NUT M30 FIG-1-@ 0.212 16
¢ 21 [NUT M24 FIG-1-@ 0.099 8
g 22 |SPRING WASHER M12 FIG-1-@ 0.007 ¥ 64 4 during fan overhaul
2 23 |SPRING WASHER M12 FIG-1-@® 0.007 ¥ 32 4 during fan overhaul
g 24 |SPRING WASHER M12 FIG-1-@ 0.007 X 14 4 during fan overhaul
I\? 25 |SPRING WASHER M12 FIG-1-® 0.007 32 4 during fan overhaul
26 |SPRING WASHER M20 FIG-1-@® 0.019 ¥ 64 4 during fan overhaul
27 |SPRING WASHER M20 FIG-1-@ 0.019 g 12 4 during fan overhaul
28 [SPRING WASHER M20 FIG-1-@® 0.019 -3 32 4 during fan overhaul
29 |GASKET FIG-1-@ 0.043 * 4 4 during fan overhaul
30 |SEAL PACKING FIG-1-GD — * 6 4 during fan overhaul
31 |NAME PLATE t1.6 (FOR A) FIG-1-GD 0.78 1
32 |NAME PLATE t1.6 (FORB) FIG-1-@ 0.78 1
33 |CAUTION PLATE t1.6 FIG-1-@ 0.38 2
34 |SCREW RIVETS #4 FIG-1-Gb 0.001 20
35 |NAME PLATE t1.6 (FOR A) FIG-1-6D 0.02 1
36 |NAME PLATE t1.6 (FOR B) FIG-1-G0) 0.02 1
% (SFF:)RéNsc;U‘év¢I%FItIE(R),:AS1II%IG INNER MANHOLE) Fie-1-@ 0.007 x 52 4 during fan overhaul
38 (S’F%RF&NSF"IZGEEERM&L? oLE) FIG-1-@® 0.007 % 36 4 | during fan overhaul
a |SUCTION CASING (FOR A) FIG-1-@ 13597 1
b |SUCTION CASING (FOR B) FIG-1-©® 13597 1
CONFIDENTIAL

THIS DOCUMENT IS THE PROPERTY OF MITSUBISHI HITACHI POWER
SYSTEMS, LTD.(MHPS) AND CONFIDENTIAL. IT MUST NEITHER BE
COPIED NOR USED FOR ANY PURPOSE OR MANNER CTHER THAN EX-
PRESSLY PERMITTED BY MHPS OR WITH A PRIOR WRITTEN CONSENT
OF MHPS NEITHER IS IT TO BE HANDED OVER NOR COMMUNICATED
TO A THIRD PARTY IN ANY WAY. BREACH OR IN FRINGEMENT OF ANY

KIND WILL LEAD TO LEGAL AQHIING ntrolled when printed or

fdownloaded. Verify that this is the correct version before use.
Reproduction of part or all the contents of the document is pragbited without written permission from PT. Bhumi Jepara Service




Downloaded on 30 September 2024 08:11 | Tri Okta Ervina - ENG BJS

NOTE
—_ *Remark % : Parts to be replaced at each regular inspection.
M -Not Remark ¢ :Replace with a new one depending on the condition.
H +"Order Q'ty" shows parts quantity for two fans.
CaSIn Assembl Consumables *(Quantity required normal maintenance.)
1-PIECE DELIVERY REPLACEMENT
EQUI&!\AENT MARKS DESCRIPTION PART NO WEIGHT | REMARK OgPI.I\E(R TIME SCHEDULE
’ (kg) (Month) (Year)
¢ [IMPELLER CASING (UPPER) (FOR A) FIG-1-© 6701 1
d |IMPELLER CASING (UPPER) (FOR B) FIG-1-@ 6701 1
e |IMPELLER CASING (LOWER) (FOR A) FIG-1-©® 13844 1
f IMPELLER CASING (LOWER) (FOR B) FIG-1-( 13844 1
g REAR CASING (UPPER) FIG-1-® 1798 2
h REAR CASING (LOWER) (FOR A) FIG-1-0) 3067 1
i REAR CASING (LOWER) (FORB) FIG-1-(D 3067 1
] DIFFUSER FIG-1-(D 11283 2
k  [INNER CASING FOR SUCTION CASING (UPPER) FIG-1-&) 84.8 2
| INNER CASING FOR SUCTION CASING (LOWER) FIG-1-D 84.5 2
m  |SEAL PLATE ASS'Y FOR REAR CASING FIG-1-@ 159.5 X 2 6 depending on condition
n COUPLING COVER ASS'Y FIG-1-0 230 2
BOLT M12x 35 .
ol (BAND FOR CASING ASS'Y) FIG-1-ol 0.050 L
STARTING BOLT M12 X 45
o2 (BAND FOR CASING ASS'Y) FIG-1762 0057 16
NUT M12 e
o3 (BAND FOR CASING ASS'Y) BiG1~od 0018 §
- [ FoR aaNe ASSY) FIG-1-04 0.007 % 16 4 | during fan overhaul
- R ’?;?S\SSIE/(\;LAﬁg’:(()SM FIG-1-05 - % 8 4 | during fan overhaul
2 o6 (SBII;ISSI\;SRD%!;S;SI;{\‘% ASS'Y) FIG-1-06 - -3 20 4 during fan overhaul
S oa [BAND FOR CASING (Refer to ITEM L) FIG-1-o0a 65 b3 2 6 every 4dyears
I
SUPPORTING PLATE .
g ob (BAND FOR CASING ASS'Y) FIGRGE® 058 8
MANHOLE FOR REAR CASING FIG-1- 34 q
A P (TWO PIECE FOR ONE FAN) b
S q COVER FIG-1-q 5.67 2
S
E r SEAL AIR INNER FOR REAR CASING FIG-1-r 62.2 2
M
B
L
Y

CONFIDENTIAL

THIS DOCUMENT IS THE PROPERTY OF MITSUBISHI HITACHI POWER
SYSTEMS, LTD.(MHPS) AND CONFIDENTIAL. IT MUST NEITHER BE
GOPIED NOR USED FOR ANY PURPOSE OR MANNER OTHER THAN EX-
PRESSLY PERMITTED BY MHPS OR WITH A PRIOR WRITTEN CGNSENT
OF MHPS NEITHER [S IT TO BE HANDED OVER NOR COMMUNICATED
TO A THIRD PARTY IN ANY WAY. BREACH OR IN FRINGEFMENT OF ANY

KIND WILL LEAD TO LEGAL AQTIANoNtrolled when printed or downloaded. Verify that this is the correct version before use.

Reproductionmof partorattthe contents of the document is pragLgted without written permission from PT. Bhumi Jepara Service




Downloaded on 30 September 2024 08:11 | Tri Okta Ervina - ENG BJS

(A19W3SSY DNISYO)

1SI17 S14vd FT9VINNSNOD

I —OId

'NOLLOV ¥D31 0L avaT TTIM aNIX

ANV 40 INJWIONRA NI HO HOVIHE ‘AVM ANV NI ALYVd QHIHL V OL
Q3LVOINNWNOD HON ¥3A0 GIANVH 38 OL LI S ¥IHLIEN SdHW 40
ANISNOO NILLIHYM HORd ¥ HLIM 4O SdHW A8 Q3LLINY3d A1SSTdd
~X3 NVHL ¥3HLO YINNVI HO 3S0dHNd ANY 404 43SN YON Q31d09
38 ¥3IHLIAN LSNW LI TIVILNIAIINOD ANV (SdHW) AL 'SWILSAS
HIMOd IHOV LIH IHSIENS LIN 40 AL¥IdO¥d FHL SI INTWNOOA SIHL
TVIIN3QIINOD

Uncontrolled when printed or downloaded. Verify that this is the correct version before use.
Reproduction of part or all the contents of the document is pragited without written permission from PT. Bhumi Jepara Service




